
DRAFT
 

U.S. ENVIRONMENTAL PROTECTION AGENCY

NATIONAL STUDY OF NUTRIENT REMOVAL AND
SECONDARY TECHNOLOGIES: 

POTW SCREENER QUESTIONNAIRE

Form Approved
OMB Control No. 2040-0294
Approval Expires 07/31/2021

The public reporting and recordkeeping burden for this collection of information is estimated to average 3.3 hours
per response. Burden means the total time, effort, or financial resources expended by persons to generate, 
maintain, retain, or disclose or provide information to or for a Federal agency. This estimate includes the time 
needed to review instructions, develop, acquire, install, and utilize technology and systems for the purposes of 
collecting, validating, and verifying information, processing and maintaining information, and disclosing and 
[...]
aeration, additional monitoring probes in biological 
treatment, upgraded process control)

☐ Nutrient removal
☐ Energy efficiency
☐ Not applicable

  19
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


21. Respond to the following three questions (Questions 21-1 through 21-3) to indicate if your 
treatment works may have been designed to achieve objectives for BNR or achieves these 
objectives for BNR through process optimization and/or other operational changes.

21-1. Which nutrients, if any, were removed by your treatment works in 2018? This does not 
include incidental nutrient removals due to the basic metabolic requirements of your 
biological treatment system. Select all that apply.

☐ Ammonia     

☐ Nitrogen     

☐ Phosphorus    

☐ Unknown

21-2. Were the average annual treatment system effluent concentrations for your treatment 
works below the following values in 2018? Select all that apply.

Yes No Unknown

Total Nitrogen ≤ 8 mg N/L                 ☐ ☐     ☐

Total Phosphorus ≤ 1 mg P/L   ☐ ☐     ☐

21-3. Did your treatment works utilize resource recovery practices in 2018? Select all that 
apply.

☐ Nutrient recovery16 (e.g., struvite, nitrogen, phosphorus)    

☐ Beneficial use of biosolids (e.g., land application)

☐ Energy recovery (e.g., digestion, biogas, primary effluent filtration [PEF] for 
carbon diversion)

☐ Other resource recovery practice

☐ No    

22. Does your treatment works have more than one outfall?

16 Nutrient Recovery is the practice of recovering nutrients, such as nitrogen and phosphorus, 
from wastewater streams that would otherwise be discharged to the environment and converting 
them into useful products.

  20
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


☐ Yes

☐ No 

☐ Unknown

☐ Decline to Respond    

23. What were the average concentrations of BOD5, cBOD5, COD, and TSS at the headworks or 
system influent for your treatment works in 2018?

 BOD5
17     mg/L ☐ Unknown   ☐ Decline to 

Respond    

cBOD5
18                mg/L ☐ Unknown ☐ Decline to Respond    

COD19                mg/L ☐ Unknown ☐ Decline to Respond    

TSS20                mg/L ☐ Unknown ☐ Decline to Respond    

17 Biochemical Oxygen Demand (BOD5) is a measure of the oxygen demand to biologically 
degrade organic matter in wastewater.
18 Carbonaceous Biochemical Oxygen Demand (cBOD5) is a measure of the oxygen demand to 
biologically degrade organic material in wastewater (carbonaceous demand), excluding 
biodegradation of forms of nitrogen (nitrogenous demand).
19 Chemical Oxygen Demand (COD) is a measure of the oxygen demand to oxidize inorganic and
organic matter in wastewater.
20 Total Suspended Solids (TSS) is the portion of organic and inorganic solids retained on a filter.

  21
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


Thank you for completing the technical portions of this questionnaire. 

The following section (questions 24 through 27) requests average annual 
concentrations of nutrient parameters through your treatment works. 

EPA is not requesting you perform non-routine tests or measurements solely for 
the purpose of responding to this questionnaire. 

For the purposes of this questionnaire, your treatment works’ nutrient monitoring 
data do not have to be collected using EPA approved methods. 

In the event exact data or information are not available, you may provide responses
using your best professional judgement. Like the technical portions of this 
questionnaire, responses to questions 24 through 27 are voluntary.

  22
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


22. Indicate where your treatment works monitored for ammonia in 2018. Select all that apply. 
If your treatment works did not monitor for ammonia in any of the following locations in 
2018, check the box under Did Not Monitor. Please note, if your treatment works has more 
than one outfall, use the primary outfall to answer this question.

Nutrient
monitored

Headworks
or System
Influent

Treatment
System

Effluent21

Wet
Weather
System

Effluent22

Final
Outfall(s)

Biosolids

Other
locations

within the
treatment

works

Did Not
Monitor

Ammonia ☐ ☐ ☐ ☐ ☐ ☐ ☐

23. For each monitoring location you indicated in Question 23, what were the average annual 
concentrations of ammonia in your treatment works in 2018? Circle the range that best 
approximates the concentration of ammonia and check the appropriate unit. Please note, if 
your treatment works has more than one outfall, use the primary outfall to answer this 
question.

Nutrient
Parameter

Average Concentration (mg/L)
Units

Select the most
applicable

Headworks or
System
Influent

(untreated)

Treatment
System
Effluent
(treated)

Wet Weather
System
Effluent

Outfall

Ammonia

< 10 mg/L

10 – < 25 mg/L

25 – < 50 mg/L

≥ 50 mg/L

< 1 mg/L

1 – < 3 mg/L

3 – < 10 mg/L

≥ 10 mg/L

< 5 mg/L

5 – < 15 mg/L

≥ 15 mg/L

< 1 mg/L

1 – < 3 mg/L

3 – < 10 mg/L

≥ 10 mg/L

☐   NH3 as N

☐  Other

21 Treatment System is the portion of the treatment works which is designed to provide physical, 
chemical, and/or biological treatment (including recycling and reclamation) of municipal sewage
and industrial waste.
22 Wet Weather System is the system through which flow is diverted past portions of the 
treatment works during wet weather events.

  23
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


24. Indicate where your treatment works monitored for nutrients other than ammonia in 2018. 
Select all that apply. If your treatment works did not monitor for a nutrient parameter in any 
of the following locations in 2018, check the box under Did Not Monitor. Please note, if 
your treatment works has more than one outfall, use the primary outfall to answer this 
question.

Nutrient
monitored

Headworks
or System
Influent

Treatment
System
Effluent

Wet
Weather
System
Effluent

Final
Outfall(s)

Biosolids

Other
locations

within the
treatment

works

Did Not
Monitor

Total Nitrogen23 ☐ ☐ ☐ ☐ ☐ ☐ ☐

Total Kjeldahl
Nitrogen
(TKN)24

☐ ☐ ☐ ☐ ☐ ☐ ☐

Nitrate or
Nitrate-Nitrite
(if measured

together)

☐ ☐ ☐ ☐ ☐ ☐ ☐

Organic
Nitrogen25 ☐ ☐ ☐ ☐ ☐ ☐ ☐

Total
Phosphorus ☐ ☐ ☐ ☐ ☐ ☐ ☐

Orthophosphate ☐ ☐ ☐ ☐ ☐ ☐ ☐

23 Total Nitrogen is the sum of total Kjeldahl nitrogen and nitrate-nitrite.
24 Total Kjeldahl Nitrogen (TKN) is the sum of ammonia and organic nitrogen.
25 Organic Nitrogen is typically a calculated, not measured, value. You do not need to calculate 
this value for purposes of this questionnaire.

  24
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


25. Of the nutrients that you monitor, what were the average annual concentrations in the 
treatment works measured at any of the following locations in 2018? Circle the range that 
best approximates the concentration of each of the following parameters and check the 
appropriate unit. Please note, if your treatment works has more than one outfall, use the 
primary outfall to answer this question.

Nutrient
Parameter

Average Concentration (mg/L)

Units
Select the most

applicable

Headworks
or System
Influent

(untreated)

Treatment
System
Effluent
(treated)

Wet
Weather
System
Effluent

Outfall

Total Nitrogen

< 10 mg/L
10 – < 35 mg/L
35 – < 70 mg/L

≥ 70 mg/L

< 5 mg/L
5 – < 10 mg/L
10 – < 25 mg/L
25 – < 35 mg/L

≥ 35 mg/L

< 5 mg/L
5 – < 15 mg/L
15 – < 35 mg/L

≥ 35 mg/L

< 5 mg/L
5 – < 10 mg/L
10 – < 25 mg/L
25 – < 35 mg/L

≥ 35 mg/L

☐   N
☐  Other

Total Kjeldahl
Nitrogen
(TKN)

< 10 mg/L
10 – < 35 mg/L
35 – < 70 mg/L

≥ 70 mg/L

< 5 mg/L
5 – < 10 mg/L
10 – < 25 mg/L
25 - < 35 mg/L

≥ 35 mg/L

< 5 mg/L
5 – < 15 mg/L
15 – < 35 mg/L

≥ 35 mg/L

< 5 mg/L
5 – < 10 mg/L
10 – < 25 mg/L
25 – < 35 mg/L

≥ 35 mg/L

☐   TKN as N
☐  Other 

Nitrate or 
Nitrate-Nitrite 
(if measured

together)

Non-detect
> 0 mg/L

< 5 mg/L
5 – < 10 mg/L
10 – < 25 mg/L
25 – < 35 mg/L

≥ 35 mg/L

< 5 mg/L
5 – < 15 mg/L
15 – < 35 mg/L 

≥ 35 mg/L

< 5 mg/L
5 – < 10 mg/L
10 – < 25 mg/L
25 – < 35 mg/L

≥ 35 mg/L

☐   NO3
-/NO2

- as N
☐  Other 

Organic
Nitrogen

< 10 mg/L
10 – < 15 mg/L
15 – < 25 mg/L

≥ 25 mg/L

< 5 mg/L
5 – < 10 mg/L
10 – < 20 mg/L

≥ 20 mg/L

< 10 mg/L
10 – < 25 mg/L

≥ 25 mg/L

< 5 mg/L
5 – < 10 mg/L
10 – < 20 mg/L

≥ 20 mg/L

☐   N
☐  Other

Total
Phosphorus

< 4 mg/L
4 – < 7 mg/L
7 – < 12 mg/L

≥ 12 mg/L

< 0.3 mg/L
0.3 – < 1 mg/L
1 – < 4 mg/L

≥ 4 mg/L

< 4 mg/L
4 – < 7 mg/L

≥ 7 mg/L

< 0.3 mg/L
0.3 – < 1 mg/L
1 – < 4 mg/L

≥ 4 mg/L

☐   P
☐  Other

Orthophosphate

< 3 mg/L
3 – < 6 mg/L
6 – < 10 mg/L

≥ 10 mg/L

< 0.3 mg/L
0.3 – < 1 mg/L
1 – < 4 mg/L

≥ 4 mg/L

< 3 mg/L
3 – < 6 mg/L

≥ 6 mg/L

< 0.3 mg/L
0.3 – < 1 mg/L
1 – < 4 mg/L

≥ 4 mg/L

☐   PO4 as P
☐  Other 

28. FINAL COMMENTS: This concludes the questionnaire. Provide any relevant notes or 
comments in this section. Operations are expected to fluctuate, but you may explain in this 
section if any information from calendar year 2018 is not representative of normal 
operations. If you need to provide additional comments, please record on separate pages and 
include your submission by mail.

  25
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


STOP HERE. DO NOT COMPLETE THE REMAINDER OF THIS
QUESTIONNAIRE.

  26
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


NOTE: Complete Questions 28 through 31 only if, in 2018, your treatment works served less 
than 750 individuals (Question 8) AND had a design capacity flow less than 1 MGD (Question
13).

28. Which of the following treatment technologies were included in the treatment works in 
2018? Select all that apply.

☐  Preliminary (e.g., grit removal, flow equalization, screening) 

☐  Primary treatment (e.g., primary clarification) 

☐  Biological treatment   Respond to Question 29-1    

28-1. If you indicated biological treatment, indicate which types of biological treatment 
technologies were operated in 2018. Select all that apply.

☐ Suspended growth: Tank/reactor system (e.g., sequencing batch reactor, 
conventional activated sludge, oxidation ditch)  Respond to Question 29-2

☐ Attached growth (e.g., trickling filter, activated biofilter, rotating biological 
contactor, fixed-film reactor) 

☐ Suspended growth: Natural wastewater treatment system (e.g., waste 
stabilization pond, wetland, facultative lagoon)   Respond to Questions 29-
3 and 29-4

28-2. If you indicated Suspended growth: Tank/reactor system, which of the 
following describes your suspended growth biological treatment technology 
used in 2018. Select all that apply.

☐ Oxidation or orbital ditch

☐ Conventional activated sludge

☐ Advanced activated sludge (e.g., Bardenpho, A2O, Modified 
Ludzack-Ettinger [MLE], Johannesburg)

☐  Unknown

☐ Decline to Respond

☐  Other

  27
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


Describe ‘Other Suspended growth: Tank/reactor system:’                    
            

                                                                                                                              
            

28-3. If you indicated Suspended growth: Natural wastewater treatment system, 
please indicate which types of natural wastewater treatment systems were 
operated in 2018. Select all that apply. 

☐  Simple (single cell) pond26

☐  Complex (multi-cell) treatment pond system27

☐  Wetland or vegetative pond (e.g., constructed wetland, 
hyacinth pond, duckweed pond)

☐ Terrestrial treatment (e.g., soil aquifer treatment/rapid infiltration, 
overland flow system)

☐ Unknown

☐ Decline to Respond    

28-4. Was any portion of your Suspended growth: natural wastewater treatment 
system mechanically aerated at any time in 2018?

☐ Yes

☐ No

☐ Unknown

☐ Decline to Respond    

26 A simple pond is a single-cell, earthen basin designed to receive, hold, and naturally treat 
wastewater.
27 A complex treatment pond system is a multi-cell pond or lagoon system, with multiple cells 
aligned in series, designed to receive, hold, and treat wastewater.

  28
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


29. Indicate where your treatment works monitored for ammonia in 2018. Select all that apply. If
your treatment works did not monitor for ammonia in any of the following locations in 
2018, check the box under Did Not Monitor. Please note, if you have more than one outfall, 
use your primary outfall to answer this question.

Nutrient
monitored

Headworks
or System
Influent

Treatment
System

Effluent28

Wet
Weather
System

Effluent29

Final
Outfall(s)

Biosolids

Other
locations

within the
treatment

works

Did Not
Monitor

Ammonia ☐ ☐ ☐ ☐ ☐ ☐ ☐

30. Indicate where your treatment works monitored for nutrients other than ammonia in 2018. 
Select all that apply. If your treatment works did not monitor for nitrogen species other than 
ammonia or phosphorus in any of the following locations in 2018, check the box under Did 
Not Monitor. Please note, if you have more than one outfall, use your primary outfall to 
answer this question.

Nutrient
monitored

Headworks
or System
Influent

Treatment
System
Effluent

Wet
Weather
System
Effluent

Final
Outfall(s)

Biosolids

Other
locations

within the
treatment

works

Did Not
Monitor

Nitrogen 
(other than 
Ammonia)

☐ ☐ ☐ ☐ ☐ ☐ ☐

Phosphorus ☐ ☐ ☐ ☐ ☐ ☐ ☐

28 Treatment System is the portion of the treatment works which is designed to provide physical, 
chemical, and/or biological treatment (including recycling and reclamation) of municipal sewage
and industrial waste.
29 Wet Weather System is the system through which flow is diverted past portions of the 
treatment works during wet weather events.

  29
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey


31. FINAL COMMENTS: This concludes the questionnaire. Provide any relevant notes 
or comments in this section. Operations are expected to fluctuate, but you may explain in
this section if any information from calendar year 2018 is not representative of normal 
operations. If you need to provide additional comments, please record on separate pages 
and include your submission by mail.

  30
DRAFT – DO NOT COMPLETE

Please see https://www.epa.gov/eg/potw-nutrient-survey to complete official questionnaire

https://www.epa.gov/eg/potw-nutrient-survey

